



Test Report

Number: SHAH00565578

Applicant: Beta Textiles Co., Limited
6E, Fugang Mansion, No. 36 Renmin Road
Zhangjiagang Jiangsu

Date: 19 Jun, 2015

Sample Description:

Sample Name : 100% Polyester Waffle Fabric ; Color: Black ; Finishing : CARBONDRY finishing
 Style No.: HY152580
 Test Purpose : Entrust Test
 Sample Description : In bulk
 Manufacturer : Beta Textiles Co., Ltd

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

To be continued

Authorized By:
For Intertek Testing Services
Ltd., Shanghai

Cheng Jun
General Manager





Test Report

Number: SHAH00565578

Tests Conducted

1 Anti-Bacterial Activity Test (Quantitative)

Washing Condition : 3 Cycles Of 12 Minutes Machine Wash At 80°F, Normal Cycle, Screen Dry.

With Reference To 2006 American Association Of Textile Chemists And Colorists, Technical Manual, AATCC Test Method 100-2012 < Antibacterial Finishes on Textile Materials: Assessment of.>

Sterilization in the autoclave (121°C, 15min) Of Sample Before Test.

Neutralizing Solution: Phosphate Buffer Solution.

Contact Time: 18-24 Hours

Incubation Temperature: 37±2°C

Incubation Period: 24 Hours

Agar Medium: Nutrient Agar.

Test Culture: Staphylococcus Aureus (ATCC 6538)

Klebsiella Pneumoniae (ATCC 4352)

No. Of Test Specimen : 4 Piece/Circular/@4.8 cm In Diameter With 1.0±0.1 mL Inoculum Per Trial.

Test Result:

Test organism	Concentration of bacteria (cfu/mL)	The number of bacteria recovered from (cfu/mL)			Percent Reduction Of Bacteria (%)
		/	at "0H" contact time	at "24H" contact time	
Staphylococcus aureus ATCC 6538	1.9x10 ⁵	Sample	4.5x10 ⁴	4.0x10 ²	99.8
		Control Sample	1.7x10 ⁵	3.8x10 ⁵	/
Klebsiella pneumoniae ATCC 4352	2.0x10 ⁵	Sample	1.2x10 ⁵	1.0x10 ²	99.9
		Control Sample	1.9x10 ⁵	2.9x10 ⁶	/

Sample Received Condition: Sample In Closed Plastic Bag /Package.

Preparation of sample: The submitted sample was washed for 50 wash and then subjected to the following test.

Reference Rating*:

% Reduction	Anti-Bacterial Activity
0%	Not Acceptable
< 50%	Insignificant
> 50%	Acceptable
> 95%	Acceptable & Significant

Date Sample Received: 05 JUN, 2015

Testing Period: 05 JUN, 2015 To 19 JUN, 2015

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Without consent of the testing organization, the clients shall not be unauthorized use of test results for improper propaganda.

The testing results are only valid for the sample tested. The testing results are only for the reference of testing research, can not be used as social justice data.

Intertek Testing Services Ltd., Shanghai

6/F., No. 2 Building, Shanghai Comalong Industrial Park, No. 889 Yishan Road, Shanghai, 200233, China.

上海天祥质量技术服务有限公司

中国 上海市宜山路 889 号齐来工业城 2 号楼 6 楼 邮政编码: 200233

Telephone: +86 21 6120 6060 Facsimile: +86 21 6495 4500

www.intertek.com www.intertek.com.cn